



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

<b>CLIENTE / SOLD TO</b>		<b>DESTINATARIO/SHIP TO</b>		<b>FACTURA/INVOICE</b>
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940		Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940		<b>221644</b>
				<b>FECHA/DATE</b>
				09/22/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
19371	10134466-10	0009641282	0009696746	311200	CUAD 1.250 0.0747 CCCSDN STK 6.000	6000 mm	0.0935	0.3441	0.0165	0.0155	0.0023
19371	10134466-10	0009641282	0009696718	311200	CUAD 1.250 0.0747 CCCSDN STK 6.000	6000 mm	0.0935	0.3441	0.0165	0.0155	0.0023
19371	10134466-10	0009641282	0009696716	311200	CUAD 1.250 0.0747 CCCSDN STK 6.000	6000 mm	0.0935	0.3441	0.0165	0.0155	0.0023
19371	10134466-10	0009640633	0009696690	311200	CUAD 1.250 0.0747 CCCSDN STK 6.000	6000 mm	0.0918	0.3830	0.0178	0.0131	0.0190
19371	10134466-10	0009640633	0009696688	311200	CUAD 1.250 0.0747 CCCSDN STK 6.000	6000 mm	0.0918	0.3830	0.0178	0.0131	0.0190
19371	10134466-10	0009641282	0009696731	311200	CUAD 1.250 0.0747 CCCSDN STK 6.000	6000 mm	0.0935	0.3441	0.0165	0.0155	0.0023
19371	10134466-10	0009640633	0009696509	311200	CUAD 1.250 0.0747 CCCSDN STK 6.000	6000 mm	0.0918	0.3830	0.0178	0.0131	0.0190
19371	10134466-20	0009605139	0009670390	311208	CUAD 2.000 0.1196 CGBSDN STK 6.000	6000 mm	0.0620	0.6834	0.0095	0.0036	0.0036
19371	10134466-20	0009605139	0009670392	311208	CUAD 2.000 0.1196 CGBSDN STK 6.000	6000 mm	0.0620	0.6834	0.0095	0.0036	0.0036
19371	10134466-30	0009274585	0009593811	311221	CUAD 4.000 0.1196 CGBSDP STK 6.000	6000 mm	0.0913	0.3289	0.0186	0.0135	0.0032
19371	10134466-30	0009274585	0009593813	311221	CUAD 4.000 0.1196 CGBSDP STK 6.000	6000 mm	0.0913	0.3289	0.0186	0.0135	0.0032
19371	10134466-30	0009283073	0009592849	311221	CUAD 4.000 0.1196 CGBSDP STK 6.000	6000 mm	0.0929	0.3269	0.0091	0.0092	0.0076
19371	10134466-30	0009350370	0009592856	311221	CUAD 4.000 0.1196 CGBSDP STK 6.000	6000 mm	0.0875	0.3155	0.0085	0.0165	0.0086

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)				
19371	10134466-10	0009641282	0009696746	50	45	33	24	A513	444128	Made in Mexico	
19371	10134466-10	0009641282	0009696718	50	45	33	24	A513	444128	Made in Mexico	
19371	10134466-10	0009641282	0009696716	50	45	33	24	A513	444128	Made in Mexico	
19371	10134466-10	0009640633	0009696690	50	45	33	24	A513	247713	Made in Mexico	
19371	10134466-10	0009640633	0009696688	50	45	33	24	A513	247713	Made in Mexico	
19371	10134466-10	0009641282	0009696731	50	45	33	24	A513	444128	Made in Mexico	
19371	10134466-10	0009640633	0009696509	50	45	33	24	A513	247713	Made in Mexico	
19371	10134466-20	0009605139	0009670390	76	62	52	28	A500 Grado B	41117	Made in Mexico	
19371	10134466-20	0009605139	0009670392	76	62	52	28	A500 Grado B	41117	Made in Mexico	
19371	10134466-30	0009274585	0009593811	76	62	53	26	A500 Grado B	442324	Made in Mexico	
19371	10134466-30	0009274585	0009593813	76	62	53	26	A500 Grado B	442324	Made in Mexico	
19371	10134466-30	0009283073	0009592849	77	64	54	27	A500 Grado B	145287	Made in Mexico	
19371	10134466-30	0009350370	0009592856	78	65	55	28	A500 Grado B	245183	Made in Mexico	